Spare parts list
(91393560) Spare parts list G 3025 BH

2010-08-30 www.kaercher.com

KARCHER

EN



SPAre PArtS lIST G 3025 BH (91393560 ). i iuuiiitiiiiit i eiit ettt e et ettt ettt e et e e et e ettt ettt e e et s e e ta e e et e et aa e e et eeeeh e e et e e et eeeha et e h e et ER e e e b et et e e e b e eenaeran e eenaaens 6

O = TSI 01 N 01 35 572722 0 ) 7
B O U T =T (0 01 1 172 T ) PP 9
B R @Y T a o L=l =T T I (01012 72 0 ) S 10
A S 3 o T T (0 01 353725 Y ) 12
00 1Y o 1o T 020 015 25 374 Y 0 14
3 1V o 1o T g (020 015 25 370 0 15
S =Y o TTST Lo T (O K175 372 ST ) PP 17

L el =T3 o] A LT 01 N0 1575725 0 19



Spare parts list G 3025 BH (91393560)

pos Article no. Description

10

01033220 Frame

20

01033230 Pump set

30

01033260 Motor

40

01033290 Accessories




10 Frame (01033220)

Page 6



10 Frame (01033220)

pos Article no. Description Qantity Selling Unit FuBnotentext
1 50049950 Holder plate 1.000 ST
2 50448270 Holder pistol 1.000 ST
3 91960440 Cross Recessed Pan head screw 4.000 ST
5 91170010 ROTARY JOINT ASSEMBLY 2.000 ST
6 91960410 HEX HEAD BOLT 3/8-16 X 1-3/4 4.000 ST
7 91963070 1/4-20 x 1-1/2 GR 2 HEX BOLT ZINC 2.000 ST
8 91970100 1/4-20" Nylon Insert Lock Nut with Flan 10.000 ST
9 91890120 WHEEL, YELLOW RIM 12"X 3.50" PNEUMATIC 2.000 ST
10 91980140 Washer 21/64 X 1" 2.000 ST
11 91970020 5/16-18 NE NYLON INSERT L/N ZC 5UM 2.000 ST
12 91963080 5/16-18 X 1/2 CARRIAGE BOLT A307 BLK 1.000 ST
13 91834050 RUBBER DAMPENER 5/16'-18FEMALE 2001 1.000 ST
14 91980150 Washer 1/4" 2.000 ST
15 91960430 Oval Countersunk head machine screw 2.000 ST
17 40638070 Cover tank cleaning agents 1.000 ST
18 50329470 Cover long without chemistry regulation 1.000 ST
19 50711740 Tank front 1.000 ST
20 63882160 Hose DN 5 1.000 M TO ORDER AS CUT GOODS
22 57316520 Filter with weight 1.000 ST
23 91420180 Lance holder G 3000 BH 1.000 ST
24 91960420 Hex Washer Head Machine Screw 1/4-20 2.000 ST

Page 7



20 Pump set (01086720)

pos Article no. Description from ser.nr. up to ser.nr. var. information
21 01086730 Cylinder head 0000000000 0000000000 VERSION 1
22 01086740 Piston 0000000000 0000000000 VERSION 1
23 01089200 Cylinder head VERSION 2
24 01089210 Piston VERSION 2

Page 8



23 Cylinder head (01089200)

Page 14



23 Cylinder head (01089200)

ET/VT pos Article no. Description

Qantity Selling Unit FuBnotentext

1 91340210 THERMAL VALVE COVER-SHORT 1.000 ST
2 91840180 Valve screw 1.000 ST
3 63624800 O-Ring seal 12,42x 1,78 1.000 ST
4 73625070 O-Ring seal 8x2-NBR 90 DIN 3770 1.000 ST
5 64134030 TERMO VALVE TIN COATED 1.000 ST
6 53322900 Helical spring 1.000 ST
7 91750050 Unloader Assembly 1.000 ST
8 91393720 SPARE PART LIST NOZZLE INS 020/021 PUMP 1.000 ST
9 28838620 Spare part set chemistry 1.000 ST
10 41320070 Drain plug only for replacement 3.000 ST
X-X 11 28849160 Valve (3 Stlck) 1.000 ST SET CONSITSTS OF 3X VALVE
12 91393760 Valve 3 St. 1.000 ST SET CONSITSTS OF 3X VALVE
13 50030620 Plate 1.000 ST
14 91350150 Cylinder Head-Machined 1.000 ST
15 73040980 Hexagonal head screw M8x80-8.8-A2E 1SO 4.000 ST

Page 15



9 Spare part set chemistry (28838620)

pos Article no. Description Qantity Selling Unit
10 51107140 Sleeve 1.000 ST
20 53322580 Helical spring 1.000 ST
30 53800140 Label 1.000 ST
40 54434480 Nipple chemistry 1.000 ST
50 63621750 O-Ring seal 5,28x 1,78 1.000 ST
60 63624510 O-Ring seal 8,0 x 1,0 1.000 ST
70 74019090 Sphere 7 G40 -1.4401 DIN 5401 1.000 ST

Page 16



24 Piston (01089210)

Page 17



24 Piston (01089210)

pos Article no. Description Qantity Selling Unit
1 91773010 HIGH PRESSURE SEAL 3.000 ST
2 91773100 BACK RING-HIGH PRESSURE SEAL- 3.000 ST
3 63628330 O-Ring seal 21,5 x 1,78 3.000 ST
4 91550110 HOUSING-LOW PRESSURE SEAL 3.000 ST
5 63630580 Grooved ring 3.000 ST
6 91340160 SPACER-OIL SEAL & SEAL HSG. 3.000 ST
7 63653930 Oil sealing 12x20x4/6 3.000 ST
8 91330070 Piston Guide-Machined 1.000 ST
9 63624710 O-Ring seal 80,0 X 3,0 -NBR 70 1.000 ST
10 91393700 SPARE PART LIST PISTON 020/021 PUMP 3.000 ST
11 91550130 FEMALE HOSE CONNECTOR 1.000 ST
12 63623900 O-Ring seal 15,6 X 1,78 1.000 ST
13 91340190 MALE ADAPTER 1.000 ST
14 91810050 FILTER SEAL-HOSE CONNECTOR- 1.000 ST
16 63631900 O-Ring seal 4.47X1.78 1.000 ST

Page 18



30 Motor (01129640)

pos Article no. Description from ser.nr. up to ser.nr. var. information
31 01129650 Motor 0000000000 0000000000

32 01129660 Transmission 0000000000 0000000000 VERSION 1

33 01089250 Transmission VERSION 2

Page 19



31 Motor (01033270)

Page 14



31 Motor (01033270)

pos Article no. Description Qantity Selling Unit from ser.nr. up to ser.nr.
1 62880500 Engine oil 1L 1.000 ST 0000000000 0000000000
2 64917260 Air filter insert 1.000 ST 0000000000 0000000000
3 91945430 Cover 1.000 ST 0000000000 0000000000
4 64917230 Cap of a tank 1.000 ST 0000000000 0000000000
5 64915030 Handhold 1.000 ST 0000000000 0000000000
6 91945310 OIL DIP ROD 1.000 ST 0000000000 0000000000
7 91945450 Parallel key 1.000 ST 0000000000 0000000000
8 64915460 Pull cord 1.000 ST 0000000000 0000000000
9 77779990 Stockpiling discontinued 4.000 ST
10 77779990 Stockpiling discontinued 8.000 ST
11 91970020 5/16-18 NE NYLON INSERT L/N ZC 5UM 4.000 ST
12 64915500 Ignition plug BPR6ES 1.000 ST

Page 15






33 Transmission (01089250)

pos Article no. Description Qantity Selling Unit
1 91653550 GROOVED BALL BEARING 1.000 ST
2 91350180 Swash Plate Horizontal-Machined 1.000 ST
3 91653560 BALL BEARING NO. 6207 1.000 ST
4 91773140 Radial Seal, 35x52x7 1.000 ST
5 91350160 Oil Housing Vertical Machined 1.000 ST

Page 25



40 Accessories (01033290)

Page 18



40 Accessories (01033290)

ET/VT pos Article no. Description Qantity Selling Unit
1 91120200 3200psi MV GUN KAERCHER 1.000 ST
2 91125260 LANCE- AL QUICK CONNECT MALE 3000 PSI 1.000 ST
3 91623280 HP HOSE DN6 25FT 3000PSI 1.000 ST
X- 4 91040320 QUICK DISCONNECT NOZZLE KIT-0305 1.000 ST
5 91540450 Quick Connect 1.000 ST
6 91340250 Handle 2.000 ST
7 91960510 Cheese Head Machine Screw M5x16mm 3.000 ST
8 91970110 M5 Nut 3.000 ST




	Spare parts list G 3025 BH (91393560)
	10 Frame (01033220)
	20 Pump set (01033230)
	21 Cylinder head (01033240)
	22 Piston (01033250)
	30 Motor (01033260)
	31 Motor (01033270)
	32 Transmission (01033280)
	40 Accessories (01033290)
	89200040 PUMP.pdf
	Spare parts list G 2500 OH (91393530)
	10 Frame (01031830)
	20 Pump set (01086720)
	21 Cylinder head (01086730)
	4 Spare part set chemistry (28838620)
	22 Piston (01086740)
	23 Cylinder head (01089200)
	9 Spare part set chemistry (28838620)
	24 Piston (01089210)
	30 Motor (01129640)
	31 Motor (01129650)
	32 Transmission (01129660)
	33 Transmission (01089250)
	40 Accessories (01089510)
	41 Accessories (01489480)
	42 Accessories (01089520)




